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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGUR&IENT~ DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
CERTIFY THAT THE PRODU . . 

B E W W  WAS DESIGNED, MANUFACTURED AND TESTED ACCORDNG TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE O 
FOLWWING STANDARDS LAST EDITION: 

(CERTIFICAMOS QUE EL P R O D U ~ L I S T A D O  ABAJO FUE DISEÑAW. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REOUISITOS ESTABLECIWS EN UNO O MAS DE LOS SIGUIENTES 
ESTANDARES ULTIMA EDICI~N.) 

API 598 - VALVE INSPECTION AND TESTMG API 6 D  - PlPELlNE VALVES -CATE, PI.UG. BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING AP1600 - STEEL CATE VALVES, FLANGED AND WELDMG ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSlB16-11 - FORGED FITFMGS, SOCKET - WELDMG AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDNG ENDS API 602 - COMPACT STEEL GATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTING OF STEELVALVES WELDMG AND EXTENDED - BODY ENDS 

Part No. AC041A08MAA8300000 
(Código) 

Deserioti,,,, 4'' Fig. 5202 F UT WCB, API TRIM No.8 8300000 ~.~~~~~~ 
I)rsrnpción CASTSTEEI .  GA'I'b: VAI.Vb: 150 CI.ASS 

1VAI.VIILA COMPUERTA DE ACERO FIINDI1)O <'I.ASb; 1501 
VaLVE WITH LOW EMISSION CONTROL (SO PPM'S M.) ( V A L n n A  SüNiMSTüADA CON CONTROL DEBAJAS 
EMISIONES FUGITIVAS (50 PPM'S W . 1  1 

P R E S S U R E  'TEST 
(l'RI'LI<A$ 1>1 YNFSIIIN, 

I WUMATICA) 1 I 
MECHANICAL TESTS (PRoPMECANiCAs) 

1 CHEMICAL COMPOSITION (%) COMPOSICI~N OUIMICA 1%) I TENS YIELD ELG RED BHN 1 

SIIL1.I. 
l,,,h,o, 

SlDE I L A W ~  

I 2 

H Y D R O S T A T I C  (PSI) 
(HIDROSTATICAI 

P N E U M A T I C  (PSII 

450 450 N A  N A  

80 80 

I BONETE Namlmted 10 (Nomialirado al 930 Tem~er to Ciernde a) 650 Cwled in air. (EnfMdo en a k . )  
WEDGE D2478 ASTMA-217ICAl~ 1 0.120 0.770 0.017 0.017 0.900 0.640 12.640 0.027 0.060 0.002 1 99.18 70.04 25 4 6  2 7 0  I 

\ I 
FACIO 21 RRI "1" 

CERTIFICADO POR CERTWLED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

JtGskaGdrcía 

KPSl KPSl % 
CVNn IST 2ND IRD % A V 0  

4 9  152 

75.26 45.10 3 4  53  158 

I 
~ ~ . ~, . . 

* 
ITEM HEAT No. M+~$AL 

(PARTE1 ICOLADAI 

P 
CUERPO 

BONNET WWZ3665 ASMA-216IWCB 

C M n  P S Si Ni Cr V M 0  CU C b  
%P 
Nomlizated to ( N a m l k d a  a) 930 Tem~er lo (Temle a) 650 Caaled in air (ERhiado en airp.) 

0.215 0.923 0.031 0.018 0.484 0.008 0.021 0.029 0.056 0.006 


